PARTS LIST

2022.03.22




TABLE OF CONTENTS

Chassis System . ... 1
Control system . ... 4
Decal system .. ... . .. 6
Electrical system . .. ... .. 8
Recovery system . ... . 11
Scrub system-cylindrical . ....... ... ... . 13
Scrub system-cylindrical-skirt assemblies.......... ... .. ... ... .. ... ........ 15
Scrub system-BR 755 disk. . ... ... 17
Scrub system-BR 855 disk. ... ... ... . .. 20
Scrub system-disk-skirt assemblies. . ... ... ... ... 23
Solution system . ... 25
Squeegee SYStem . .. ... . 27
Squeegee assembly - BR 755 . . . 29
Squeegee assembly - BR 855 .. ... . . 31
Wiring diagram . ... ... 33
Optional kits and accessories . . ... ... ... .. ... . . . . 35
Brush selector guide-disk. . ... ... ... ... 38
Brush selector guide-cylindrical .. ......... ... . .. ... 40
Recommended spare parts. ... ... ... ... . 42
56601082 - ECOFLEX CHEMICAL KIT ... ... . . 44
56314312/56422162 - Seat Belt Kit. .. ....... . .. ... .. .. ... ... 46
56314981/56601527 - Battery Watering Kit, fig. 1....... . .. .. ... ... ... . ... ... ... ... ... 48
56314981/56601527 - Battery Watering Kit, fig. 2. ............. ... ... .. .. ... ... .. ... 50
56382635 - Squeegee spring Kit. . ... . .. . 52
56601080 - On Board Charger Kit EU . ... ... .. .. . .. .. ... . . . . ... 54
56601082 - EDS Onboard Chemical Kit. ... ... ... . ... ... ... .. .. .. ... .. ... ............. 56
56601085 - Beacon Kit. ... ... ... . . 58
56601087 - Vacuum Wand Kit. ... ... ... ... . 60
56601090 - Dual Vac Kit. ... ... ... 62
56601700 - BR 755 Disk Deck Assy Kit. ... ... ... .. . . . . . . 64
56601701 - BR 855 Disk Deck Assy Kit. ... .. ... ... .. . . . . . ] 66

56601756 - BR755 Cylindrical Deck Assy Kit. . ... ... ... ... .. . . . . . . . . . . . . ... 68



2017.12.20

Chassis system

BR755C

2018.01.04




Chassis system 2017.12.20
BR755C 2018.01.04
Pos. Artikel-Nr. Menge |Variante Notes
1 56001879 2 U-SCHEIBEN
2 56002129 1 SCR-SOC HD 5/16-18 X 1.00
3 56002667 1 Schraube 5/16-18 X.75
4 56002684 1 SCR HEX HD 3/8-16x1,75
5 56002826 1 NUT HEX NYLOC THIN 5/16-1
6 56002701 1 MUTTER 5-16-18 HEX JAM
7 56002841 1 NUT HEX NYL LOC-THIN 3/8
8 56002959 1 Splint zu BA 500
9 56003008 1 Schraube THD TO HD
10 56003040 4 Schraube HEX LOC3/8-16*62
11 56003120 1 \orstecker
12 56003220 1 Schraube
13 56003412 2 Schraube M12 1.75 x 35mm
14 56003442 2 SCR HEX LOC M10-1.50X20MM
15 56003491 4 Schraube HEX M10-1.5
16 56003679 1 Stift
17 56009012 2 Schraube 10-24 x 3/8Siehe 56009039
18 56009122 1 Unterlegscheibe
19 56158143 1 Lagerschale
20 56158151 1 Kegelrollenlager
21 56171081 1 Simmenring
22 56244941 1 BUSHING .31X.50X.40FC428E
23 56314032 1 Lagerblock
24 56003803 1 Splint
25 56382693 2 Rad [1]
26 56317071 1 RING
27 56367117 2 Scheibe Stahl
28 56367206 2 BUCHSE
29 56378380 1 Kugellager 0.9843
30 56412122 2 Kantenschutz
31 56412177 1 Horn RickfahralarmBR 1100S
32 56420160 2 Hilse BR 800
33 56469380 1 Kabelklammer
34 56601050 1 MOTOR DRIVE WHEEL
56601472 1 Rad m. Nabe
56601473 1 Motor
56601509 1 Kohlebirstenkit
56601471 1 Rad
56601507 1 PARKING BRAKE
56422174 1 TIRE PULLER KIT
56504482 1 COVER DRIVE MOTOR
56504481 1 Gehause fir Getriebe
56380310 1 KIT BRAKE LEVER
35 56114199 1 CHASSIS WELDMENT
36 56601077 1 SPINDLE WELDT
37 56314116 1 Platte f. Steuerung
38 56601239 1 Gestange
39 56601328 1 YOKE ACTUATOR
40 56601432 1 LIFT ACTUATOR ASSEMBLY
40a 56009019 2 Schraube 1/4-20x.38
40b 56009062 4 Schraube
40c 56393303 1 Antrieb
40d 56396268 1 Fihrung f. Feder
40e 56412071 1 Druckfeder
40f 56412262 1 Federgehduse BA750/850
409 56420019 1 Mutter arretierung
40h 56420020 1 Mutter arretierung
40i 56601470 1 COMPRESSION SPRING
41 56477613 1 Kabelbandli 7x380mm




Chassis system 2017.12.20
BR755C 2018.01.04
Pos. Artikel-Nr. Menge |Variante Notes
44 56601716 1 GROUND CHAIN
45 56009011 1 WSH, INT SHPRF
47 56009086 1 NUT, HEX JAM 5/16-18
49 56344100 2 BRACKET WHEEL
50 56003445 4 SCR HEX NYL LOC M10-1.50X45MM
51 56002220 1 WSH FLT CUT 5/16
52 56486112 1 Kabelklammer
53 56002856 2 "Mutter Nyon LOC 5/16™™" [2]
54 56601675 1 BRACKET [2]
55 56003925 2 SCR-HEX LOC SS 5/16-18 X .75 [2]
Part Notes:
[1] - TSB-FC-2015-033 Various machines rear wheel hub cracking
TSB-FC-2017-059 Squeegee stop bracketsand DE TSB-FC-2017-059 BR755 855 Scrubtec R6 Saugful® Endanschlag
[2] - TSB-FC-2017-059 Squeegee stop brackets

DE TSB-FC-2017-059 BR755 855 Scrubtec R6 Saugful Endanschlag




2017.12.21

Control system

BR755C

2018.11.12




Control system 2017.12.21
BR755C 2018.11.12
Pos. Artikel-Nr. Menge |Variante Notes
1 56394342 1 SEAT-MID BACK-11.25IN MOUNT [1]
2 56001879 1 U-SCHEIBEN
3 56001939 2 Flachdichtung 5/16
4 56002063 4 "U-Scheibe 3/8""
5 56002086 2 Madenschraube
6 56002859 4 Mutter SS 1/4 [2]
7 56003119 3 SCR PAN PHIL SS 1/4 20 X .50. [2]
8 56002957 3 Schraube SS 1/4 - 20 X
9 56002843 1 NUT HEX NYL LOC-THIN1/2-1
10 56002933 3 LOC SCREW 1/4-20 X 3/8
11 56003081 2 Madenschraube 3/8 x 16
12 56003179 2 Schraube HEX THD/HD M8-1,
13 56003186 4 Schrauben
14 56003227 1 KEY / PaRfeder
15 56003228 3 KEY, WDF 606
16 56003261 1 Ring
17 56003268 3 Ring
18 56003389 2 MutterHEX NYL LOC M8-1.25
19 56001834 3 Schraube 5/16-18 x 1,25 [2]
20 56002523 2 SCR PAN HD PHIL HP5 8-32 X .38
21 56009062 4 Schraube
22 56100393 1 Biichse BR 1100
23 56250414 2 Bearing Flange/Lager
24 56320595 2 BUECHSE
25 56362778 1 KNOB 1.25X1/4-28 CA29M
26 56367095 2 Ring zu 5015B
27 56412198 1 Lenkkette
28 56413211 2 Lagerflansche
29 56413658 1 Verzahnung
30 56454081 1 Kreuzgelenk zu 5015B
31 56471148 1 Zahnrad
32 56578222 1 SPRING COM.36X.875 E00453
33 56385084 1 Fahrpedal komplett [3]
34 56601060 1 STEERING WHEEL
35 56601850 1 LOWER COLUMN WELDT
36 56601169 1 Lenksaule
37 56601223 1 SHAFT LOWER STEERING
38 56601224 1 SHAFT UPPER STEERING
39 56601271 1 KNOB 5/16 STUD
40 56601284 1 STEERING PAWL WELDMENT
41 56601292 1 Schwenkhebel
42 56601362 1 SEAT PANEL WELDMENT
43 56601484 1 Abdeckung
44 56601500 1 BOOT STEERING
45 7-82-00050 1 Sitzschalter BR 1300 S
46 56601683 1 PLUG-CAP
47 56315382 1 CLIP CONDUIT
48 56601601 1 FOOT PEDAL PLATE
49 56383230 3 FLANGED BUSHING SEAT
Service Kits
K1 56114304 1 HARDWARE KIT-SEAT
Part Notes:
[1] - Seat 8-69-00022 (steel seat pan) has been replaced by Seat 56394342 (plastic seat pan) in production. Please order Seat Kit
56383240 when replacing Seat 8-69-00022.
[2] - K1
3 -

KA1
TSB-FC-2017-053 Abnormal acceleration or decelerationand DE TSB-FC-2017-053 neues Fahrpedal mit Justierscheibe




2017.11.02

Decal system

BR755C

2013.04.02




Decal system 2017.11.02

BR755C 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
01 56014601 1 DECAL, CAUTION

02 56016731 1 Aufkleber Nilfisk

04 56601303 2 Aufkleber BR 755

04 56601305 2 DECAL BR855

05 56601414 1 DECAL CIRCUIT BREAKER

06 56601416 1 DECAL BATTERY WIRING

07 56380254 1 DECAL OPEN WHEN CHARGING




2017.11.02

Electrical system

BR755C

2019.08.06




Electrical system 2017.11.02

BR755C 2019.08.06

Pos. Artikel-Nr. Menge |Variante Notes

1 83302a 3 Bolzen 1/4-20

3 56407130 1 Schalter(Notunterbrecher) [1]

5 56469858 3 INSULATED STANDOFF

6 56003056 4 SCR FLT PHIL SS 10-24X.62

7 56002828 4 SCR PAN PHIL LOC 1/4-20 X .6 [2]

8 56002146 2 SCR PAN PHIL 8-32 X .62

9 56002561 3 NUT HEX W/SHRPF 1/4/20

10 56002840 2 Nut 1/4 20

12 56002997 2 Schraube

13 56009012 1 Schraube 10-24 x 3/8Siehe 56009039

14 56009060 2 SCHEIBE-U

15 2-00-05173 4 BAT TERMINAL COVER BLK

16 56046309 2 U-Scheibe

17 56157376 2 GROMMET 1 OD X 9/16 ID X 5/

18 56321540 1 GROMMET .500 HC42D

19 56412089 1 FUSE 150 AMP [3]

20 56454429 1 CIRCUIT BREAKER 70A [4]

21 56459369 1 Abdeckung Ruckstellknopf5015

22 56477613 9 Kabelbandli 7x380mm

24 56507644 1 CIRCUIT BREAKER 10 AMP [5]

25 56601061 1 SPEED CONTROL [6]

26 56601854 1 PANEL

27 56601171 1 Batteriestecker

28 56601172 1 Stecker ASM

29 56601174 1 HARNESS MAIN [7]

30 56344205 1 HARNESS-TRACTION [7]

31 56601183 1 CONTACTOR 24V 100 AMP [8]

32 56412179 1 CONTACTOR 24 VDC [9]

33 56601185 1 PANEL

34 56601215 1 PROP ROD SEAT

35 56601251 1 GASKET

36 56601252 1 GASKET

37 56601431 1 CABLE ASSEMBLY [7]

38 56601434 1 Abdeckung f.

39 40849A 1 SUPPRESSOR EMI SPLIT

40 56384462 1 INTERFACE PANEL ASSY [10]
56601096 1 Bedienfeld - Kit [11]
56303553 1 KEY SWITCH ASSEMBLY [12]
56303526 1 Schlussel, 2Stk. [13]

41 56900144 1 PLUG CAP E00046

42 56601600 1 FOAM INSERT

43 2-00-05171 4 BAT TERMINAL COVER RED

44 9100000883 4 CLAMP BATTERY MINUS 2 PCS SET

45 9100000882 4 CLAMP BATTERY PLUS 2 PCS SET

46 56409485 3 CABLE ASSY.1 X 15.00

Part Notes:

1] -S4

[2] - GUARANTEE DATE EXPIRED

[3] - F1

[4] - CB1

[5] - CB2

[6] - A2

[7] - NOT SHOWN

[8] - K1

[9] - K2

[10] - A1

[11] - Membrane Switch, Interface Panel - NOT SHOWN

[12] - S1-NOT SHOWN




Electrical system 2017.11.02
BR755C 2019.08.06

[13] - NOT SHOWN

for 56303553

10



2014.03.13
2021.12.16

Recovery system

BR755C

11



Recovery system 2014.03.13
BR755C 2021.12.16

Pos. Artikel-Nr. Menge |Variante Notes

1 56324497 2 Schwimmergitter zu BA 700

2 56002098 6 Scheibe SAE 1/4

3 56003867 6 SCR-HEX LOC 1/4-20 X 3.00

4 56003951 2 SCR-PAN PHIL LOC SS 10-24X .88

5 56002859 2 Mutter SS 1/4

6 56002896 6 Schraube SS10-24X0

7 56002894 4 SCR PAN PHIL SS 10-24 X .75

8 56002916 6 WSH FLT SAE SS #10

9 56003799 2 PLASTITE 1/4-10 X 1/2

10 56009005 4 Schraube 16x.75

11 56003817 4 WSH-FLT SS .281 X 1.25 X .05

12 56212143 1 GASKET VACUUM DUCT

13 56264103 1 GASKET VAC MOTOR

14 56314760 1 Dichtung

15 56315375 1 Gerauschddmmung

16 56315847 1 Schaumstoffréhre

17 56391690 1 Schwimmerball

18 56407361 2 Plastikklammer zu BR 850

19 56440213 1 Schlauchbride

20 56477613 2 Kabelbandli 7x380mm

21 56601120 1 Tank

22 56601121 2 Dichtung

23 56601125 1 Filter

24 56601126 1 GASKET EXHAUST

25 56601127 1 GASKET VAC

26 56601128 2 Klemmbigel

27 56114185 1 Deckeldichtung fir Schmutzwassertank

28 56601131 1 VAC PLATE STANDARD

29 56601488 1 Saugturbine [1]

29 56397098 1 Kohlebiirste (Set) [2]

30 56394602 1 HOSE-REC-1.5 X 46

31 56601137 1 Motorhaube

32 56601138 1 Schmutzbehalter

33 56601139 1 Tankdeckel

34 56601204 1 Schlauchhalter

35 56601250 2 Spanngummi

36 56601253 1 Filterbox

37 56383319 1 DRAIN HOSE ASSY-1.5 [3]

38 56601421 1 Deckel f. Schmutzbehalter

39 56601451 1 Deckel f. Filterbox

40 56344168 2 Filter

Part Notes:

1 - M5

[2] - SET OF 2-NOT SHOWN

[3] - TSB-US 2011-0015 - Suction Hose Improvement

12




2019.07.29
2021.04.13

Scrub system-cylindrical

BR755C

13



Scrub system-cylindrical 2019.07.29
BR755C 2021.04.13

Pos. Artikel-Nr. Menge |Variante Notes

1 56401783 2 Anschlagschraube BR 700S

2 56380149 4 Réandelschraube [1]

3 56601578 4 Drehknopf

4 56409462 1 Schlauch 0.50x12.0

5 56002086 4 Madenschraube

6 56002948 8 Schraube 1/4-20 X .75

7 56003222 2 "Splint 0.125™ x 0.5

9 56003426 9 Stoppmutter M6 Inox

10 56003431 2 Schraube M6 x 16

11 56003939 1 SCR-HEX SS M6-1 X 95MM

12 56009019 2 Schraube 1/4-20x.38

13 56003657 4 Mutter M12-1.75

14 56003658 4 Schraube

15 56003786 2 Bolzenring

16 56009045 2 WASHER, BOWED

17 56009086 4 NUT, HEX JAM 5/16-18

18 56112771 2 CLAMP HOSE SAE 10

19 56262549 1 Aufsatz

21 56315061 2 Motor 24V 5HP [2]

21 56412287 1 Kohlenbiirstenset m. Federkompl. BA 755/8 [3]

22 56315321 2 Riemen Poly-V Walzenbirste

23 56407559 2 Birstenlager Antriebseite

23a 56002119 2 Schraube 1/4-20x50zu BR 1000

23b 56003237 1 Keil 19x.62

23c 56106070 2 BEARING BALL z722

23d 56109527 1 Burstenklaue BR 950

23e 56381765 1 Lagerplatte

23f 56407389 1 Distanzblichse

23g 56407442 1 Riemenscheibe POLY-V

23h 56407558 1 Scheibe zu BR 850

24 56115314 2 Riemen-Abdeckung

25 56115344 1 IDLER END ASSY

25a 56106070 1 BEARING BALL 722

25b 56407558 1 Scheibe zu BR 850

25¢ 56315447 1 Spannradtrager

25d 56407303 1 Randelmutter

25e 56115273 1 Abdeckung Lager

26 56315625 1 Verbindungsstiick

27 56316089 1 Abweisrolle

28 56316210 2 HARNESS BRUSH MOTOR [3]

29 56316553 2 PVC - Schutzrohr

30 56601049 1 HOPPER WELDT

31 56407391 2 Spritzschutz vorne/hinten

32 56407433 2 Scheibe, Poly-V

33 56412176 1 Lager

34 56493357 2 INSULATOR TERMINAL

35 56601048 1 HOUSING WELDT

36 56601468 1 Seitenschiirze, links

37 56601476 1 Seitenschiirze, rechts

41 56379139 1 Schlauch PVC .750x30

42 56244969 1 Schlauch-Bride

43 56009060 2 SCHEIBE-U

Part Notes:

[1] - TSBUS2010-1060

[2] - M7/M8, TSBUS2010-1058

[3] - NOT SHOWN

14




Scrub system-cylindrical-skirt assemblies 2017.11.02
BR755C 2019.08.06

56601468 - Left Skirt Assy

15



Scrub system-cylindrical-skirt assemblies 2017.11.02
BR755C 2019.08.06

Pos. Artikel-Nr. Menge |Variante Notes
56601468 1 Seitenschiirze, links [1]
56601476 1 Seitenschiirze, rechts [2]

1 56003426 8 Stoppmutter M6 Inox

2 56003695 1 Schraube M6

3 56003431 1 Schraube M6 x 16

4 56003454 6 Schraube HEX ZHD TO HD

6 56316194 1 Seitenschirze [3]

5 56009060 2 SCHEIBE-U

6 56601538 1 Seitenschiirzen-Set PU [4]

6 56601681 1 Seitenschirzen-Set zyl. [4]

7 56601047 1 SKIRT BRACKET WELDT [5]

8 56601046 1 Befestigung [5]

9 56601045 1 RETAINER-SKIRT [6]

10 56601044 1 SKIRT BRACKET WELDT [6]

Part Notes:

1] - 18

[2] - 16,910

[3] - All deck blade kits include all blades necessary.

[4] - All deck blade kits include all blades necessary. - OPTIONAL, NOT INCLUDED

[5] - LEFT

[6] - RIGHT

16




2020.01.28

Scrub system-BR 755 disk

BR755C

2020.02.05

17



Scrub system-BR 755 disk 2020.01.28
BR755C 2020.02.05

Pos. Artikel-Nr. Menge |Variante Notes

1 56380149 4 Réndelschraube [1]

2 56601578 4 Drehknopf

3 56002192 2 SCR PAN HD PHIL 10-24X.75

4 56002667 3 Schraube 5/16-18 X.75

5 56002701 3 MUTTER 5-16-18 HEX JAM

6 56002959 2 Splint zu BA 500

7 56003012 2 SCR HEX HD SS 5/16-18 XO.

8 56003211 8 Schraube HEX HDSS

9 56003335 2 Schraube HEX

10 56003426 6 Stoppmutter M6 Inox

11 56003454 5 Schraube HEX ZHD TO HD

12 56003526 2 KEY SQ .25 X 1.44

13 56003657 4 Mutter M12-1.75

14 56003658 4 Schraube

15 56003786 2 Bolzenring

16 56003798 2 Schraube 5/16 18 X 1.25

17 56009029 2 SCR PANPHIL THD FORM10-24

18 56009057 2 WSHFLTHARD.344x1.000x

19 56003264 2 "Benzingring 0,5"™"

20 56016163 1 Aufkleber no-Step

21 56266108 2 Spiralschlauch

22 56305760 1 TEE BARB 3/4 X 1/2 X 1/2

23 56314359 2 Keil 6mm

25 56328064 2 Clamp, Cable .75 E00129

26 56407006 1 Abweisrolle zu BR 850

27 56601580 1 Bolzen

28 56601113 1 Grundplatte

29 56601134 2 Burstenmotor [2]
56601533 1 Getriebe MOTOVARIO GEARBOX [3]
56314580 1 Kugellager [4]
56601537 1 BALL BEARING OUTPUT SIDE [5]
56601534 2 Burstenmotor [3]
56601535 1 Keil [3]
56601508 1 PLASTIC COVER [3]
56601536 1 MOTOR FAN [3]

30 56601248 1 Gummilippe vorn
56601521 1 Sauglippe vorne [6]

31 56601734 1 Birstenaufnahme [7]

32 56601289 2 ROD UP STOP

33 56601319 2 SHAFT HUB MOUNT

34 56601032 1 ROLLER BRKT 28

35 56601733 1 Birstenaufnahme

35a 56112521 1 Schraubenstitzlager

35b 56366455 1 Platte zu BR 1000

35¢ 56109653 2 Klemmfeder

35d 56009002 2 UNTERLEGSCHEIBE, FLACH

35e 56009247 3 SCR PN PHIL PLASTITE 10-14X.38

35f 56601056 1 Sicherungsring

359 56601118 1 Birstenplatte

35h 56001954 1 WSH FLT SAE 10

36 56601388 2 Anschlag

37 56601389 2 BRACKET MOTOR

38 56383468 1 SKIRT ASSY KIT-28 IN [8]
56383471 1 SKIRT ASSY-LEFT-28D [9]
56384427 1 SKIRT ASSEMBLY KIT-28 IN EU [10]

39 56601543 1 Seitenschiirze kpl. rechts [8]
56383470 1 SKIRT ASSY-RIGHT-28-34D [9]

38-39 56383468 1 SKIRT ASSY KIT-28 IN [9]

40 56601793 1 HOSE-.75X36.00

18




Scrub system-BR 755 disk 2020.01.28

BR755C 2020.02.05

Pos. Artikel-Nr. Menge |Variante Notes

41 56244969 1 Schlauch-Bride

42 56003695 1 Schraube M6

43 56409463 1 Clamp, 1.25 Hose support

44 56003696 1 Unterlegscheibe

45 56302164 2 Nylonbiichse

46 56477613 1 Kabelbandli 7x380mm

47 56601687 1 FERRITE BEAD [11]

48 56601686 2 FERRITE BEAD [12]

49 56384077 2 [13]

Part Notes:

[1] - TSBUS2010-1060

[2] - M7/M8

[3] - Not Shown

[4] - (fan end) Not Shown

[5] - (brush end) Not Shown

[6] - Optional, Not IncludedPU

[7] - Item 31 (56601733) consists of the exact same components as item 35 (56601734)

[8] - The original Skirt Assemblies have been reactivated and are available again. If you have a machine built before January 20, 2014 and
After April 13, 2015 and you need to replace either skirt assembly you should order Skirt Assy Kit 56384427 for BR755

[9] - The Side Skirt Assemblies were updated as of January 20, 2014. If you have a machine built between January 20, 2014 and April 13,
2015 and you need to replace either skirt assembly you should order Skirt Assy Kit 56383468 for BR755 models and replace

[10] - EXPIRED USE 56383468
The original Skirt Assemblies have been reactivated and are available again. If you have a machine built before January 20, 2014 and
After April 13, 2015 and you need to replace either skirt assembly you should order Skirt Assy Kit 56384427 for BR755

[11] - Installed on main harness

[12] - Installed on each brush drive motor

[13] - 56384077 is only used on machines built after January 26th 2015. Revised or new since last update

19




2020.01.28

Scrub system-BR 855 disk

BR755C

2020.02.05

20



Scrub system-BR 855 disk 2020.01.28

BR755C 2020.02.05

Pos. Artikel-Nr. Menge |Variante Notes

1 56380149 4 Réndelschraube [1]

2 56601578 4 Drehknopf

3 56002192 2 SCR PAN HD PHIL 10-24X.75

4 56002667 3 Schraube 5/16-18 X.75

5 56002701 3 MUTTER 5-16-18 HEX JAM

6 56003222 2 "Splint 0.125"" x 0.5™"

7 56003012 2 SCR HEX HD SS 5/16-18 XO.

8 56003211 8 Schraube HEX HDSS

9 56003263 7 "Nylonstift 0.25""

10 56003335 2 Schraube HEX

11 56003426 9 Stoppmutter M6 Inox

12 56003454 8 Schraube HEX ZHD TO HD

13 56003526 2 KEY SQ .25 X 1.44

14 56003657 4 Mutter M12-1.75

15 56003786 2 Bolzenring

16 56003798 2 Schraube 5/16 18 X 1.25

17 56009029 2 SCR PANPHIL THD FORM10-24

18 56009057 2 WSHFLTHARD.344x1.000x

19 56003264 2 "Benzingring 0,5""

20 56009119 4 Schraube HEXTHDTOHD

21 56016163 1 Aufkleber no-Step

22 56305760 1 TEE BARB 3/4 X 1/2 X 1/2

23 56314359 2 Keil 6mm

25 56328064 2 Clamp, Cable .75 E00129

26 56387302 2 Schlauch PVC

27 56407006 1 Abweisrolle zu BR 850

28 56601580 1 Bolzen

29 56601113 1 Grundplatte

30 56601134 2 Biirstenmotor
56601533 1 Getriebe MOTOVARIO GEARBOX [2]
56314580 1 Kugellager [3]
56601537 1 BALL BEARING OUTPUT SIDE [4]
56601534 2 Biirstenmotor [2]
56601535 1 Keil [2]
56601508 1 PLASTIC COVER [2]
56601536 1 MOTOR FAN [2]

31 56601275 1 Gummilippe
56601522 1 BLADE FRONT 34

32 56601734 1 Birstenaufnahme [5]

33 56601278 1 SKIRT BRACKET FRONT 34

34 56601289 2 ROD UP STOP

35 56601319 2 SHAFT HUB MOUNT

36 56601031 1 ROLLER BRKT 34

37 56601733 1 Burstenaufnahme

37a 56112521 1 Schraubenstiitzlager

37b 56366455 1 Platte zu BR 1000

37¢c 56109653 2 Klemmfeder

37d 56009002 1 UNTERLEGSCHEIBE, FLACH

37e 56009247 4 SCR PN PHIL PLASTITE 10-14X.38

37f 56601056 1 Sicherungsring

379 56601118 1 Biirstenplatte

37h 56001954 1 WSH FLT SAE 10

38 56601388 2 Anschlag

39 56601389 2 BRACKET MOTOR

40 56601452 1 BRUSH COVER

41 56601034 2 SIDE SKIRT WELDMENT

42 56601542 1 Seitenschiirze li, 34 [6]
56383472 1 SKIRT ASSY-LEFT-34D [7]
56384428 1 SKIRT ASSEMBLY KIT-34 IN EU [7]

21




Scrub system-BR 855 disk 2020.01.28

BR755C 2020.02.05
Pos. Artikel-Nr. Menge |Variante Notes
43 56601543 1 Seitenschirze kpl. rechts [6]
56383469 1 SKIRT ASSY KIT-34 IN [7]
56383470 1 SKIRT ASSY-RIGHT-28-34D [7]

44 56601793 1 HOSE-.75X36.00

45 56244969 1 Schlauch-Bride

46 56003695 1 Schraube M6

47 56409463 1 Clamp, 1.25 Hose support

48 56003696 1 Unterlegscheibe

49 56302164 2 Nylonblichse

50 56477613 1 Kabelbandli 7x380mm

51 56601687 1 FERRITE BEAD [8]

52 56601686 2 FERRITE BEAD [9]

Part Notes:

[1] - TSBUS2010-1060

[2] - Not Shown

[3] - (fan end) Not Shown

[4] - (brush end) Not Shown

[5] - Item 32 (56601733) consists of the exact same components as item 37 (56601734)

[6] - The original Skirt Assemblies have been reactivated and are available again. If you have a machine built before January 20, 2014 and

After April 13, 2015 and you need to replace either skirt assembly you should order Skirt Assy Kit 56384428 for BR855 models and
replace them as a matched pair. See pages 20 and 21

[7] - The Side Skirt Assemblies were updated as of January 20, 2014. If you have a machine built between January 20, 2014 and April 13,
2015 and you need to replace either skirt assembly you should order Skirt Assy Kit 56383469 for BR855 models and replace them as a
matched pair. See pages 22 and 23. If you want to replace either Skirt Assembly with the original Side Skirt Assemblies you should
order Skirt Assy Kit 56384428 for BR855 models and replace them as a matched pair. See pages 20 and 21

[8] - Installed on main harness
[9] - Installed on each brush drive motor

22



Scrub system-disk-skirt assemblies 2017.11.02
BR755C 2019.12.18

56383471 (BR755) / 56383472 (BR855) - Left Skirt Assy

7, 06383470 - Right Skirt Assy

Resource notes:

NOTE 1: All quantities shown are for one skirt assembly. There are two skirt assemblies on the machine.
NOTE 2: All disk deck blade kits include all side skirt blades.

NOTE 3: The Side Skirt Assemblies have been updated as of January 20, 2014. The original Skirt Assemblies are
no longer available. If you have a machine

built prior to January 20, 2014 and you need to replace either skirt assembly you should order Skirt Assy Kit
56383468 for BR755 models or Skirt Assy Kit

56383469 for BR855 models and replace them as a matched pair.

23



Scrub system-disk-skirt assemblies 2017.11.02
BR755C 2019.12.18

Pos. Artikel-Nr. Menge |Variante Notes
56383471 1 SKIRT ASSY-LEFT-28D [1]
56383472 1 SKIRT ASSY-LEFT-34D [2]
56383470 1 SKIRT ASSY-RIGHT-28-34D [3]

1 56003824 9 Mutter 1/4 20 [4]

2 56003715 1 Halter

3 56003828 8 Schraube 1/4 20x1.00 [5]

4 56009060 1 SCHEIBE-U

5 1 NON-SALEABLE

5 56383493 1 SKIRT BKT WELDT-LEFT-34D [6]

6 56383473 1 STRAP-FRONT-28-34D [7]

6 56383474 1 STRAP-FRONT-LEFT-34D [8]

7 56383488 1 Seitenschirze-Set, Gummi [9]
56383490 1 Seitenschirze-Set, PU [9]
56383489 1 Seitenschiirze-Set, Gummi rot [9]

8 56114386 1 STRAP REAR 28D 34D [7]

8 56114387 1 STRAP REAR 34D LT [8]

9 56383470 1 SKIRT ASSY-RIGHT-28-34D [10]

10 56114386 1 STRAP REAR 28D 34D [10]

11 56383473 1 STRAP-FRONT-28-34D [10]

Part Notes:

1] (BR755 / 1-8) NOTE 3

2] (BR855 / 1-8) NOTE 3

[3] (Al Models / 1-4, 7,9, 10, 11) NOTE 3

[4] (qty of10 in 56383472)

5] (qty of9 in 56383472)

[6] NON-SALEABLE USE 56383472

71 (BR755 / Left)

18] (BR855 / Left)

9 NOTE 2

[10] (All Models / Right)

24




2017.11.02

Solution system

BR755C

2016.08.23

25



Solution system 2017.11.02

BR755C 2016.08.23
Pos. Artikel-Nr. Menge |Variante Notes
1 56002916 7 WSH FLT SAE SS #10
2 56003400 5 Schraube
3 56003913 6 SCR-PAN PHIL LOC SS 10-24X.38
5 56003119 8 SCR PAN PHIL SS 1/4 20 X .50.

6 56002667 4 Schraube 5/16-18 X.75
7 56002849 2 NUT HEX NYL LOC-THIN SS10
8 56002859 2 Mutter SS 1/4
9 56002859 2 Mutter SS 1/4
10 56009122 4 Unterlegscheibe
11 56051209 1 Gummispitze schwarz
12 56510442 1 Schraubverschluf’ [1]
13 56244969 4 Schlauch-Bride
14 56255076 1 Frischwasserverschlusszu BA 530
15 56261265 1 Plastikrohr
16 56314757 1 Gelenkverschraubung
17 56601598 1 Schlauchclip
18 56315285 1 HINGE
19 56315296 1 Frischwasserfilter
19 56601594 1 Wasserfilter [2]
20 56381521 1 Kugelhahn
21 56368776 1 Dichtung Frischwasser-verschluss zu BA 5
23 56380132 2 Halter
24 56380137 2 Halter
25 56380141 2 Steckhllse
26 56410097 3 CLAMP P
27 56412182 1 Nippel
28 56601064 1 SOLENOID VALVE ASSEMBLY [3]
29 56601076 1 Tank
30 56601106 1 PANEL
31 56601202 1 CHEMICAL BOTTLE COVER
32 56601212 1 Nippel [4]
33 56601213 1 Batteriebox
34 56601236 1 Anschlussstiick
35 56601246 1 Matte
36 56601268 1 PLATE
37 56112553 1 HOSE
38 56601339 1 CHARGER COVER WELDMENT
39 56601845 1 BRACKET
40 56344172 1 TUBE PRESSURE SENSING W/ELBOW [5]
41 56601843 1 PLATE
42 56601569 1 GASKET
43 56601570 1 Dichtung
44 56900273 1 Schlauchnippel BA 800
45 30445A 1 Schlauch, Frischwasser
46 56002935 1 SCR HEX LOC SS 1/4-20 X .5
47 56601685 1 Dichtung
48 56009064 1 Unterlegscheibe
Part Notes:
[1] - TSB-FC-2015-031 Various machines Solution Fill Cap
[2] - 56601594 is a repair kit for the item 56315296. 56601594 contins: filter mesh, o-ring and filter cup
[3] - TSB-FC-2015-023-Various Machines -Clean water leaking from machine when
DE TSB-FC-2015-023 Div. Maschinen - Undichtes Magnetventil
[4] - 56601212 is only used on machines built before December 16, 2013. After that date it is replaced with 56412182.
[5] - May 2011

26



Squeegee system 2018.03.28
BR755C 2018.04.12

27



Squeegee system 2018.03.28

BR755C 2018.04.12
Pos. Artikel-Nr. Menge |Variante Notes
1 56412088 1 Bolzen zu BR 700
2 56412248 2 Scheibe
3 56453691 1 SPACER
4 56002491 2 Stopmutter 1/4-20 [1]
5 56002856 1 "Mutter Nyon LOC 5/16™""

6 56002883 1 Schraube SS1/4-20x75

7 56002886 2 SCR HEX HD SS 3/8-16x1

8 56002910 4 "Scheibe 3/8"™"

9 56002938 2 WSH FLT SAE SS 5/16

10 56002951 2 NUT HEX NYL LOC 3/8-24

11 56003219 2 Mutter Zoll LOC SS 3/8 16

12 56003222 3 "Splint 0.125™ x 0.5

13 56003223 1 "Splint 0.148™ x 0.62"™"

14 56003262 2 Ring

15 56003264 1 "Benzingring 0,5"""

16 56003486 1 Schraube 5/16 18x 4.00

17 56003656 3 "Bolzen 0.375™" x 2.25™"

18 56003696 2 Unterlegscheibe

19 56003713 2 Bolzen .38 X 3.75

20 56009103 2 Stopmutter 3/8-24

21 56009141 1 Mutter HEX JAM SS 5/16-18

22 56324505 6 BEARING FLANGE .376E00201

23 56381818 1 Buchse f. Segment

24 56407303 1 Randelmutter

25 56412124 1 Stitzrolle

26 56412208 1 Rolle zu BR 700C

27 56412216 2 Zugfeder [2]

28 56601147 1 ACTUATOR MOTOR 24V [3]

29 56601257 1 CABLE ASSEMBLY

30 56601038 1 WELDT-SQUEEGEE PIVOT [4]

31 56601037 1 WELDT-SQUEEGEE MOUNT

32 56601442 1 Spindel

33 56601449 1 Absaugleiste Kompl. [5]
56601454 1 Absaugleiste [6]

34 56601460 2 Gesténge

35 56601463 1 Unterlegscheibe

36 56601469 2 Endstiick

37 56601512 2 Schlauch

38 56382623 1 Federtrager [2]

39 56382637 1 Gewindestange [2]

40 56382624 2 Federmutter [2]

41 56002957 1 Schraube SS 1/4 - 20 X [7]

42 56601436 1 Halterung [8]

Part Notes:

[1] - These parts were implemented in production as of November 2011 to increase squeegee down pressure. Order Squeegee Spring Kit

56382635 to upgrade your machine to include this improvement. Only used before May 2012
[2] - These parts were implemented in production as of November 2011 to increase squeegee down pressure. Order Squeegee Spring Kit

56382635 to upgrade your machine to include this improvement. Only used before May 201256382635 - Squeegee spring kit
[3] - M3

[4] - After April 2012

[5] - BR 755 Includes Gum Rubber Blades

[6] - BR 855 Includes Gum Rubber Blades

[7] - These parts were implemented in production as of November 2011 to increase squeegee down pressure. Order Squeegee Spring Kit

56382635 to upgrade your machine to include this improvement. Only used before May 2012

56382635 - Squeegee spring kit
[8] - Before May 2012

28



Squeegee assembly - BR 755 2017.11.02
BR755C 2019.08.06

29



Squeegee assembly - BR 755 2017.11.02

BR755C 2019.08.06
Pos. Artikel-Nr. Menge |Variante Notes
00 56601449 1 Absaugleiste Kompl. [1]

1 56002851 2 Mutter NYL LOC-THIN SS5/

2 56003302 2 Schraube 5/16-18

3 56002907 2 NUT HEX NYL LOC SS 6-32 [2]

4 56002909 2 SCR PAN PHL SS6-32X38 [2]

5 56002938 2 WSH FLT SAE SS 5/16

6 56003302 1 Schraube 5/16-18

7 56003792 1 Schraube

8 56009141 1 Mutter HEX JAM SS 5/16-18

9 56111444 2 Deckel f. Rad

10 56370711 2 Mutter

11 56471194 1 Klemme [2]

12 1 SQUEEGEE CASTING - BR 755, NOTE 2 [3]

13 56601450 2 Rad 4,00 Od

14 56120335 1 SQUEEGEE BLADE KIT 28-GUM-M [4]

14 56120334 1 Sauglippen-Set LINATEX-M [4]

14 56120336 1 Sauglippen-Set PU-M [4]

15 56601489 1 Befestigungsschiene

16 56382676 1 Befestigungsschiene 28IN [5]

16 56601591 1 Befestigungsschiene [6]

17 56601499 2 Buchse

18 56009111 2 Fligelmutter 1/4-20 [7]

19 56382697 1 CLAMP-BAND 28 IN ASSY [8]

Part Notes:

[1] - BR 755 - Includes Gum Rubber Blades

[2] - Before June 2012

[3] - SQUEEGEE CASTING - BR 755, The squeegee casting is not available for sale separately. If you need to replace your squeegee
casting please order a new Squeegee Assembly part number 56601449.

[4] - All squeege blade kits include both front and rear squeegee blades. These squeegee blades are designed to provide increased
performance and reduced streaking. When installing these blades on a machine built before November 2011 you must also order a new
rear strap part number 56382676.After October 2011

[5] - Squeegee assembly - BR 855 - Only used after SN 3000023099.

[6] - Squeegee assembly - BR 855 - Only used before SN 3000023100.

[7] - Squeegee assembly - BR 855- Only used before SN 3000023100.

[8] - After May 2012

30



Squeegee assembly - BR 855 2017.11.02
BR755C 2016.10.28

31



Squeegee assembly - BR 855 2017.11.02

BR755C 2016.10.28
Pos. Artikel-Nr. Menge |Variante Notes
00 56601454 1 Absaugleiste [1]
1 56002851 2 Mutter NYL LOC-THIN SS5/

2 56003302 2 Schraube 5/16-18
3 56002907 2 NUT HEX NYL LOC SS 6-32 [2]
4 56002909 2 SCR PAN PHL SS6-32X38 [2]
5 56002938 2 WSH FLT SAE SS 5/16
6 56003302 1 Schraube 5/16-18
7 56003792 1 Schraube
8 56009141 1 Mutter HEX JAM SS 5/16-18
9 56111444 2 Deckel f. Rad
10 56370711 2 Mutter
11 56471194 1 Klemme
12 1 SQUEEGEE CASTING - BR 855, NOTE2 [3]
13 56601450 2 Rad 4,00 Od
14 56382740 1 Sauglippen-Set PU [4]
14 56382738 1 Absaugleisten-Set [5]
14 56120338 1 Sauglippen-Set LINATEX-L [5]
15 56601495 1 Befestigung Vorne D [6]
16 56601496 1 Befestigung hinten [7]
16 56601593 1 Halteschiene Saugfuss [8]
17 56601499 2 Buchse
18 56009111 2 Fltgelmutter 1/4-20 [8]
19 56382698 1 CLAMP-BAND 34 IN ASSY [9]
Part Notes:
[1] - BR 855 - Includes Gum Rubber Blades
[2] - Before May 2012
[3] - The squeegee casting is not available for sale separately. If you need to replace your squeegee casting please order a new Squeegee
Assembly part number 56601454.
[4] - EXPIRED USE 56120340
All squeege blade kits include both front and rear squeegee blades.
[5] - All squeege blade kits include both front and rear squeegee blades.
[6] - BR&855
[7] - TSB US 2009-1041. New Squeegee Casting - Only used after SN 300006846 and before May 2012
[8] - TSB US 2009-1041. New Squeegee Casting - Only used before SN 300006847.
[9] - After April 2012

32



